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Test Summary
7 i R LLEREE R
Product name Rechargeable Lithium-lon Battery Pack
5 ks 51.2V100Ah
Model/Type 51.2V, 100Ah, 5120Wh
[k
Trade mark POWASTONE
B }
Lithium Content
FEah MBI SHE)
Appearance White
=TT L 2R 8 2 R A IR A 7
Client Shandong Huison Electronics Technology Co.,Ltd
ZHET7 bk L 2% 78 R T Rl X R 78 i s 7 M el
Client Address Hanxin Industrial Park, Keda West Road, Yicheng District, Shandong Province
A 2R B TR IR A W
Manufacturer Shandong Huison Electronics Technology Co.,Ltd
A7 ok L 2% 78 R T Rl X R 78 i s 7 M el
Manufacturer Address | Hanxin Industrial Park, Keda West Road, Yicheng District, Shandong Province
FE it Ei Hii: 16pcs
Quantity of sample Hth: 30pcs
R TRS) ATSP2210099B A-001~A-008
Sample No. ATSP2210099B A-009~A-038
I v e B GRIRAIFRAET M) S-BBIT, 5538.375: HEE M it

Testing standard

UNITED NATIONS “Manual of Tests and Criteria”, Seventh revised edition
(ST/SG/AC.10/11/Rev.7), Section 38.3: Lithium metal and lithium ion batteries

FREH

Received date 2023-01-05

354 R 3

WA ] 2023-04-07 to 2023-04-28
Test period

%1% Remark:

Ly, 15 51.2V100AN, 51.2V, 100Ah, 5120Wh, tH16 5 13 HUEZH AL, S5 548173125-100Ah.

The Rechargeable Lithium-lon Battery Pack, Model 51.2V100Ah, 51.2V, 100Ah, 5120Wh, consists of 16S-
1P Cells, Model 48173125-100Ah.

ATSTRF-003-A0

Date Of Version Issued: 2021-06-01
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WAL
Test Conclusion
ERt] W H 44 R e RS FERIRAS ghit %k
Clause Name of test Sample No. Sample Condition Conclusion Remarks
E P ' RSN N
ATSP2210099B W
SRIAT A 25 e i) A-001~A-002 First cycle in fully .
, charged states bibus
38.3.4.1 Test T.1 Altitude per— e - --
simulation BT R B RN Pass
ATSP2210099B LA e e
A-003~A-004 | After 25 cycles ending in
fully charged states
E P ' RSN N
ATSP2210099B W
WRIBT 2 LR A-001~A-002 First cycle in fully .
38342 | TestT.2 Thermal _charged states _ B -
test BT R B R Pass
ATSP2210099B SN PRty
A-003~A-004 After 25 cycles ending in
fully charged states
E P N SN N
ATSP2210099B W
A-001~A-002 First cycle in fully
38.3.4.3 HIT.3 HRaN charged states Wi ~
o Test T.3 Vibration [ o T Mk Pass
ATSP2210099B R e 4 7e
A-003~A-004 After 25 cycles ending in
fully charged states
N = VN N
ATSP2210099B Wreand
A-001~A-002 First cycle in fully
38.3.4.4 RIT.4 phif; charged states SliipuS ;
R Test T.4 Shock BB G RN Pass
ATSP2210099B L e A e
A-003~A-004 After 25 cycles ending in
fully charged states
N = VN N
ATSP2210099B Wreand
RIGT 5 410 i A-001~A-002 First cycle in fully .
38.3.4.5 | TestT.5 External —charged stafes _ o -
Short circuit Hﬁ*ﬂ“ﬂ/'\x%ﬁ K Pass
ATSP2210099B L e A e
A-003~A-004 After 25 cycles ending in
fully charged states
N = N N
170 H B AR AR A
ATSP2210099B 50%tRK A
A-009~A-013 At first cycle at 50% of
RIBT 6 Hh /3 the deS|gq rated o 1%%13%%
capacity Wit o/
38.3.4.6 Test T.6 e e - , ,
Impact/Crush HFoTHA x’%‘ﬁ%)ﬁl Pass Prismatic
L A 7 B AR R 2 cell
ATSP2210099B H150% R %
A-014~A-018 After 25 cycles ending at
50% of the design rated
capacity
ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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H— A2 7 s e
ATSP2210099B o)
RIST.7 e 7 A-005~A-006 First cycle in fully -
charged states BEEENN
38.3.4.7 TestT.7 Bt AT BRI P -
Overcharge — TR A ass
ATSP2210099B A E2 R
A-007~A-008 After 25 cycles ending in
fully charged states
B SR
ATSP2210099B JH5E 4= T8 R
RIAT.8 MBI A-019~A-028 (I;irst cycle in fully .
38.34.8 | TestT.8 Forced oG SRS i -
discharge Eg:ﬁ)ﬂ/'\ng?ﬁ R pass
ATSP2210099B iR ] e T
A-029~A-038 After 25 cycles, ending
in fully discharged states

& 4518/ Test Conclusion:

H L 2 2 R A BRA W IAAS A4 A4, Y 551.2V100Ah, KIS E GREGHFRETM) 8
GAZITHR, 5738.37%1: R mANE B Rt A BT 20 HNR . 2R P ERRRE 2 vE P AR, R B 1
ERTEIER .

The Rechargeable Lithium-lon Battery Pack, Model 51.2V100Ah, submitted by Shandong Huison
Electronics Technology Co.,Ltd is tested according to UNITED NATIONS “Manual of Tests and Criteria”,
Seventh revised edition (ST/SG/AC.10/11/Rev.7), Section 38.3: Lithium metal and lithium ion batteries.
The test items are full items. The sample received complies with Specification when Accuracy Method
decision rule is applied.

The test results: Pass.

2 H

Date of issue: 20250511
K, . Wi, e ki ,, ;,,k
Tested by: i Reviewed by: it Approved by: gjﬂ&
T E BE: & g} BF: AVAR
Signature: 7K %ﬁ\( Signature; ‘%fﬂ Signature: V%\fﬁg—é}/- 4

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.1 BEED

Altitude simulation

IR 777/ Test Method

P AR S IR 82025°C, KA E S NAS KT 11.6kPalfI 8 5% Fh I A7 A/ T84/ o G i 72 I i
JEHEATRRE, s
The samples were stored for at least 6 hours at a pressure of 11.6kPa or less and a temperature of

2045°C. The samples were weighed before and after the exposure. The samples voltage was also

determined before and after the test.

45 5/ Test Results

[ERE RS TARETR | WNR)ER | FERA% | WKarE | WG | RARHIE% a5
Sample No. = (F & (T | Percentage | & (ff) JE (fk) | Percentage | Results
) ) of Weight Voltage Voltage | of Residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)
ATSFZ%BC;OQQB 48.80 48.80 0.000 53.20 53.19 99.98 (6) (7)
ATSFZ%BCZ’OQQB 48.78 48.78 0.000 53.18 53.17 99.98 | (6)(7)
ATSFZ_%Q)%OQQB 48.81 48.81 0.000 53.22 53.21 99.98 (6) (7)
ATSFZ_%BZOQQB 48.79 48.79 0.000 53.17 53.16 99.98 (6) (7)

2k 3/ Result:

(1) JW/ Leakage
(2) H</ Venting
3)
(4) W2/ Rupture
(5) #& K/ Fire

fi# {4/ Disassembly

(6) Tt~ LHER . LA, Tz, Fie-k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) JFi% H AN TR 56 5 T 4% HiLE 1190%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0

Date Of Version Issued: 2021-06-01
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T.2 BERK

Thermal test

IR 777/ Test Method

DU SR AT a0 R AR IR B A ST S AT AR, ISR .
The samples were subjected to temperature cycling consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.

it B4

Samples In

FERIEREE3020 B N EFF317242°C, I 4k Rp I FEX /N
The chamber temperature was raised to 72+2°C within 30 minutes and maintained at
this temperature for X* hours.

&R R 1R 30778 N PRI 21-404£2°C,  FH4ERF LI XN
The chamber temperature was reduced to -40+2°C within 30 minutes and maintained
at this temperature for X* hours.

I WA SO MEIS CRIL10MEH)
Repeat the sequence for 9 additional cycles (total of 10 cycles).

FEah 48
Samples Out

FEFA0MEIG, T20+5°CIREL Tk fF24 M), SRR & HARAS
After the 10th cycle, store the batteries at ambient temperature 20+5°Cfor 24 hours
prior to examination.

e R SRS AN S BE R RF SR [E] (X)) #4n F e -
Note: The duration of exposure to the test temperature extremes(X*) was determined as below:

[]

/NEL SR/ H i 67855 Small cells and small batteries: 6 hours

[X] K HE A Hats g 12/ Large cells and large batteries: 12 hours
MRS F/ Test Results
FE it 9 5 WHT R | WG | FERBIK% | MR | WG | AR E% PN
Sample No. w (F & (T | Percentage | J& (fk) JE (fk) | Percentage | Results
) 0] of Weight Voltage Voltage of residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)
ATSFZ_%E)?OQQB 48.80 48.80 0.000 53.19 52.71 99.10 (6) (7)
ATSFZ_%E)(;OQQB 48.78 48.78 0.000 53.17 52.72 99.15 (6) (7)
ATSFZ_%E)%OQQB 48.81 48.80 0.020 53.21 52.72 99.08 (6) (7)
ATSFZ_%E)ZOQQB 48.79 48.78 0.020 53.16 52.74 99.21 (6) (7)

7 3/ Result:

(1) JW/ Leakage
(2) HES/ Venting

(3) fi#1A/ Disassembly

)
)
(4)
(5) #2+k/ Fire
)

%4/ Rupture

(6) et~ LHES. LA, L. Tl k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) FFi% H AN TR 56 5 T 4% HiLE 1190%/ The open circuit voltage of each cell after testing was greater

than 90%

ATSTRF-003-A0

Date Of Version Issued: 2021-06-01
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T.3 #Rzh

Vibration

IR 777/ Test Method

DR R AT A0 R ARSI AR LA JE AT AR, IRl H k.
The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The samples voltage was also determined before and after the test.

DR it 2 [ 22 e AR B B b IRBNCAIESZETE A, PL7THZIE N %2200Hz, SR 5 7E 9D [FI B 7HZ 9 — AN
W, —MEMFFLEAS I B BT R AR AL . DAARS) 1 e b — A7 1) 6 250 8 B SR AR, XA R A=A
HARTE BT ) _EAERR 1208, BT 3N

The samples were firmly secured to the platform of the vibration machine without distorting the sample in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
sample. One of the directions of vibration was perpendicular to the terminal face.

X #3450 R/ The logarithmic frequency sweep was as follows:

[] Xf T BN 7 28 TT AR DR FF 1 gn ) B R DN B2 ELBAR N18h 2%, SR 5 KRG CRFF7E0.8
2K CaMm1.62K) FFHG IR B 3| i Kk Lk 38gn (MRFR LI N50/K22) K RInid B2
TRFF7E8gN BB 1Y N £ 20077# 2% -

For cells and small batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is
reached. The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurred (approximately 50Hz). A peak
acceleration of 8gn was then maintained until the frequency was increase to 200Hz.

X] XFRHL: 7R 2% TF A6 DR RE1gn ) S ORI B B B0 18 2%, ARG I RIB IR FFAE0.8ZK (&
TFE1.622K) JEMINAR B 35 KR IA R 2gn FRLIA25H#528) Kt KMl FE AR FF7E
2gnEL S 38 N 220044 2%

For large batteries: From 7Hz a peak acceleration of 1gn was maintained until 18Hz is reached.
The amplitude was then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurred (approximately 25Hz). A peak acceleration
of 2gn was then maintained until the frequency was increase to 200Hz.

45 5/ Test Results

FE T MWRAT T | MRS | FiESR% | MkATE | W5 | SRR E% P
Sample No. = (T w (T | Percentage | £ (fR) JE ({k) | Percentage | Results
L) 7)) of Weight Voltage Voltage of residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)

ATS?_%E)?OQQB 48.80 48.80 0.000 52.71 52.70 99.98 (6) (7)
ATSFZ_%E)CZ’OQQB 48.78 48.78 0.000 52.72 52.71 99.98 | (6)(7)
ATSI;\Z_%:)(:)))OQQB 48.80 48.80 0.000 52.72 52.72 100.00 (6) (7)
ATSZZ_%:&OQQB 48.78 48.78 0.000 52.74 52.74 100.00 (6) (7)
2k 3/ Result:

(1) JW/ Leakage

(2) HES/ Venting

(3) fif1A/ Disassembly

(4) W%/ Rupture

(5) #2 K/ Fire

(6) Tt~ LHER . LA, Tz, it -k/ No leakage, no venting, no disassembly, no rupture and
no fire

(7) JFi% H AN TR 56 5 T 4% HiUE 11190%/ The open circuit voltage of each cell after testing was greater
than 90%

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.4 My
Shock

IR 777/ Test Method

FEGAHEAT G0N oIl e X RE A AT JE BT PR, JRiC S . DARRIE O FEEE [ g (R A v A L it
FE G AP ECA R o BN RE SR BEAT 0 2 I 5Z b o i
The samples were subjected to shock. The samples were weighed before and after the exposure. The
samples voltage was also determined before and after the test. The sample was secured to the testing
machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each sample was
subjected to a half-sine shock as below:
[1] ANHEIES: WA N150gn, ki RrSie=Rb .
For cells: Peak acceleration of 150gn and pulse duration of 6 milliseconds.
[] KHES: W A50gn, fkifREs112F0.
For large cells: Peak acceleration of 50gn and pulse duration of 11 milliseconds.
[] AN BN R ABUMEON IR, BRI EE6 =D
For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds.
Battery

Minimum peak acceleration Pulse duration

150gn or result of formula

i 100850
Acceleration (gn) = ( j

mass *

Small batteries 6ms

Whichever is smaller
(X] KH: BN N EUME DI, kg1 =28 .
For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11

milliseconds.
Battery

Minimum peak acceleration Pulse duration

50gn or result of formula

. . 30000
Large batteries Acceleration (gn) = [ j 11ms

mass *
Whichever is smaller
FEASIIARE 5t Z0E = AN TLAH 3 L0 F 22 3807 AL E DT M & 32 =y, BEEAEOT M &5z =y, B3
2218t .
Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

MR 45 5/ Test Results

FE g MACET | WS | RERR% | WRATHE | WG | AR E% gh R
Sample No. = (T &= (T | Percentage | & (f£) & (k) | Percentage | Results
) ) of Weight Voltage Voltage | of residual
Weight Weight Loss Before After Test Voltage
Before After Test Test (V) V)
Test (kg) (kg)

ATSPAZ_%g)?OQQB 48.80 48.80 0.000 52.70 52.70 10000 | (6)(7)
ATSPAZ_%:)(Z’OQQB 4878 48.78 0.000 52.71 52.71 10000 | (6)(7)
ATSPAz_%g)gOQQB 48.80 48.80 0.000 52.72 52.72 10000 | (6)(7)
ATSPAZ_%:)(ZOQQB 4878 48.78 0.000 52.74 52.74 10000 | (6)(7)
#t B/ Result:

(1) JW/ Leakage
(2) H5/ Venting
(3) fi#1k/ Disassembly
(4) #%%4/ Rupture
(5) #2-K/ Fire
)

(6) Tt~ LHES . LA, Tz, it -k/ No leakage, no venting, no disassembly, no rupture and

no fire

(7) FFi% v AN TR 56 7 T 4% H1LE 11190%/ The open circuit voltage of each cell after testing was greater

ATSTRF-003-A0
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| than 90%

T.5 SMERFE

External short circuit

R J79%:/ Test Method

NERE SR B SR VIR FE: B57+4°C, FfEShTRAEULIAEE T 5 iE — B [a).
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case:
[] /NS AT/ B B2 /D F2 FE6 /8N F . Small cells and small batteries: 6 hours.
[X] KHE AT K Hb 2 /b 7§52 12/8NiF . Large cells and large batteries: 12 hours.
IR G AR ity TE U /N 10,1 RRABH AR H B [ B AT A, B
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until:
[] X RSN R AN RIR FE K R 257 +4°C 2 G IR FFRLEIRAS 1/ BL E .
For cells and small batteries: 1 hour after the external case temperature of sample has returned
to 57+4°C.
[X] XFTOREIE A A AR TR B2 B T B IR TH ) — 2, JRRFRIC T iU .
For large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

MR 45 5/ Test Results

FE g5 WCHT R (AR Al (°C) 45
Sample No. Voltage Before Test(V) Maximum Results
Temperature, °C
ATSP2210099B A-001 52.70 57.7 (4) (5)
ATSP2210099B A-002 52.71 57.4 (4) (5)
ATSP2210099B A-003 52.72 57.6 (4) (5)
ATSP2210099B A-004 52.74 57.8 (4) (5)

451/ Result:

(1) f#1&/ Disassembly

(2) B%%4/ Rupture

(3) #2:K/ Fire

(4) M5 6/NF N TRtk , TRk, JoidEk/ No disassembly, no rupture, no fire within 6 hours after the
test

(5) il AN 17045 IC %/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.6 E/FE
Impact/Crush

R 772/ Test Method

[]

(X]

BT GEHTEAANT18Z KM B IE LD

Impact (for cylindrical cells greater not less than 18mm in diameter)

KB RE T BHE — ASFHEDGI P B K — %316 B AR, HEAN15.8mm+0.1mm, K
oz Abeem, BUESHRAKIIKE (P PERE) , IEERG SO K FEN
9.1kg+0.1kg P14 T61cm+2.5em (1) i B, J0 BRI LIS Pk R0 RE i o 38 B B0 08 n) SR T
HAEEE, {RFFIOS.

A test sample was placed on a flat surface. A 15.8mmz=0.1mm diameter, at least 6cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed
across the center of the sample. A 9.1kg+0.1kg mass was dropped from a height of 61cm+2.5cm
at the intersection of the bar and sample in a controlled manner, using a near frictionless, vertical
sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass was oriented 90 degrees from the horizontal supporting surface.

ez iR, h R 5 P H I 2R T A7 T S BB RO 0 ) B4R 15.8mm0. 1mm 25 il K T
A B . B —MAFE RS2 — R

The test sample was impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of a 15.8mmz+0.1mm diameter curved surface lying across
the center of the test sample. Separate samples were used for each test.

Bk GEH TR, 2856, i f/4ln d b f BAR /N T 182 K I A A1 Hits )
Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18mm in diameter)
KRR TBHE PSP 2 [ 55 o B5 IR0 BB IR, 1R 58— sl b s R 29 1 5K D
PrEFRELEAT, HBIHILLLT =Ml —:
A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of
the three options below has reached:
® it /ity 7315 %)13kN+0.78kN;

The applied force reaches 13kN+0.78kN
® b P A 1002k, BiE

The voltage of the cell drops by at least 100mV; or
® HbA LA T IR E S 150% L b

The cell is deformed by 50% or more of its original thickness.
A TS B 2 P 82 N B B P — Tt s o 01/ T3 70 RV S N PSR T s o [BAT T R AN 5 0
ey L) 7 1) e s
A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell
was crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was
applied perpendicular to the longitudinal axis

DR St — 26 /N o ARHEAT I FAR M A il FH T 0
The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test

MR 45 5/ Test Results

H. = vH B (©
B WA LR Cf0) RTEECC) 2
Sample No. Voltage Before Test (V) Temperature, °C Results
ATSP2210099B A-009 3.291 24.0 (3) (4)
ATSP2210099B A-010 3.283 23.8 (3) (4)
ATSP2210099B A-011 3.286 23.9 (3) (4)
ATSP2210099B A-012 3.275 23.7 (3) (4)
ATSP2210099B A-013 3.273 23.7 (3) (4)
ATSP2210099B A-014 3.272 24 1 (3) (4)

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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ATSP2210099B A-015 3.281 23.9 (3) (4)
ATSP2210099B A-016 3.294 23.7 (3) (4)
ATSP2210099B A-017 3.293 24.0 (3) (4)
ATSP2210099B A-018 3.275 23.8 (3) (4)
4553/ Result:

(1) f#1&/ Disassembly
(2) #2-k/ Fire

(3) AR 56/ N T Mk, Joitg-k/ No disassembly, no fire within 6 hours after the test
(4) H i AN 17045 IC 2/ The maximum temperature did not exceed 170°C

ATSTRF-003-A0
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T.7 3ERE

Overcharge
MR J79%/ Test Method
25 A B R FF AR 7 L B R R AR L
Batteries were subjected to a charge current of twice the manufacturer's recommended maximum
continuous charge current.
e/ AR L %20 1R 5€/ The minimum voltage of the test was as follows:
[] AR AR B 78 H R S AN 18V, A e/ 7 F RIS e ] SXh 58 B K FE HE R LS R PR A%
B JE 22V BN
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22V.
[X] IR Z A 78 F R S 18V, AN e/ 7o H RIS e ) ShR A8 [ B K 7 L LR .24
When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test was 1.2 times the maximum charge voltage.
WA AE2045°CHOFRBGIR BE T HEAT, I RFE:24/ M)
Tests were conducted at ambient temperature 20+£5°C. The duration of the test was 24 hours.

id 78 Hi¥7i/ Overcharge Current 100000mA
3¢ 78 H1.J%/ Overcharge Voltage 69.36V
W4t B/ Test Results
FE g5 WCHT R (RO WE RS R HER (22D EPR
Sample No. Voltage Before Test(V) Measured Overcharge Results
Current (mA)

ATSP2210099B A-005 53.19 100000 (3)
ATSP2210099B A-006 53.22 100000 (3)
ATSP2210099B A-007 53.17 100000 (3)
ATSP2210099B A-008 53.21 100000 (3)
4 R /Result:

(1) fi#4A/ Disassembly
(2) it K/ Fire
(3) MR 57K N TEffik, Tt -k/ No disassembly, no fire within seven days after the test

ATSTRF-003-A0 Date Of Version Issued: 2021-06-01
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T.8 BRHIHUE

Forced discharge

R 772/ Test Method

FEF RN, KA BT RAE 1 2V I B YR E e T R, e LR IR R 4 A S AR W
Hl3E ] 45 58 BB KT8 R VAL

Each cell was forced discharged at ambient temperature by connecting it in series with a 12V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

Fi 7€ HOTBCE FEL VI S AR I PE DN i R ) RN R 3R R AR BORSRAT A RS 8 9 A1) TS R IR ] /NI
NBUE R ERRUMIIARI (28D

The specified discharge current was obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in amperes).

MR 45 5/ Test Results

R TR MatHT s (RO Mula s (RO ESE S
Sample No. Voltage Before Test (V) Voltage After Test (V) Results
ATSP2210099B A-019 2776 0.017 (3)
ATSP2210099B A-020 2777 0.009 (3)
ATSP2210099B A-021 2.805 0.134 (3)
ATSP2210099B A-022 2.766 0.055 (3)
ATSP2210099B A-023 2,774 0.067 (3)
ATSP2210099B A-024 2.806 0.040 (3)
ATSP2210099B A-025 2.807 0.089 (3)
ATSP2210099B A-026 2.798 0.045 (3)
ATSP2210099B A-027 2.790 0.044 (3)
ATSP2210099B A-028 2,771 0.051 (3)
ATSP2210099B A-029 2.761 0.016 (3)
ATSP2210099B A-030 2.762 0.060 (3)
ATSP2210099B A-031 2.788 0.008 (3)
ATSP2210099B A-032 2.798 0.034 (3)
ATSP2210099B A-033 2,777 0.026 (3)
ATSP2210099B A-034 2.790 0.050 (3)
ATSP2210099B A-035 2.782 0.029 (3)
ATSP2210099B A-036 2.785 0.038 (3)
ATSP2210099B A-037 2,777 0.045 (3)
ATSP2210099B A-038 2.785 0.026 (3)
4 3 /Result:

(1) fi#1&/ Disassembly
(2) #2:k/ Fire
(3) ARG 7K N TEfE1R, Tie-k/ No disassembly, no fire within seven days after the test
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L4 / Rechargeable Lithium-lon Battery Pack (51.2V, 100Ah, 5120Wh)

Figure 1 Front view of battery

Figure 2 Back view of battery
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Model: 51.2V100AN
51.2V, 100Ah, 5120Wh

Figure 3 Battery label
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Important
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1. REARSLW S ER, A0 71 2 i AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission of ATS
Electronic Technology Co., Ltd.

2. FARETHAEN . FRZA AN NZE 4 TR

This test report is invalid without the signatures of Approver, Reviewer and Tester.

3. ARSI

The test report is invalid if altered.

4. R G RO AR b 5T .
The test report is valid for the tested samples only.

5. AP AEB DU
Throughout this report a point is used as the decimal separator.

ML LG = AREETT 4 H ¥ R AT FR A
Test laboratory ATS Electronic Technology Co., Ltd.
SLI% = ik TR RFE TR B AL X R = — S AMR =, 523852

Laboratory Address 3/F., Building A, No. 1, Hedong 3rd Road, Jinxia Community, Changan,
Dongguan, Guangdong, China
S = HIE
Laboratory Telephone
S5 =
Laboratory Website
S = B4R
Laboratory Email

+86 769 3897 5958

www.dgats.com

ats@dgats.com



